Electronic Filing - Received, Clerk's Office, October 22, 2009

BEFORE THE ILLINOIS POLLUTION CONTROL BOARD

PEOPLE OF THE STATE OF ILLINOIS,

)
)
Complainant, )
)

v. ) PCB No. 07-47

‘ ) (Enforcement-Water)
CITY OF PEKIN, )
an Illinois municipal corporation, )
- )
Respondent. )
NOTICE OF FILING

To:  Burt L. Dancey
Attorney for City of Pekin
Elliff, Keyser, Oberle & Dancey, P.C.
109 S. Fourth Street
P.O. Box 873
Pekin, IL 61555-0873

Carol Webb, Hearing Officer
[1linois Pollution Control Board
1021 North Grand Avenue East
P.O. Box 19274

Springfield, Illinois 62794-9274

Clerk

Illinois Pollution Control Board
James R. Thompson Center

100 W. Randolph Street, Ste. 11-500
Chicago, Illinois 60601
[...]
practicable and economically reasonable.

5. The alleged violations occurred while the City's operation was being run by
United Water, its contract operator. Respondent implemented measures subsequent to the
alleged violations that are the subject of the Complaint in this matter and has agreed to the
compliance schedule in this Stipulation in order to operate in compliance with the Act.

IV. CONSIDERATION OF SECTION 42(h) FACTORS

Section 42(h) of the Act, 415 ILCS 5/42(h) (2006), provides as follows:

In determining the appropriate civil penalty to be imposed under . . . this

Section, the Board is authorized to consider any matters of record in

mitigation or aggravation of penalty, including but not limited to the

following factors:

1. the duration and gravity of the violation;

2. the presence or absence of due diligence on the part of the
respondent in attempting to comply with requirements of this Act
and regulations thereunder or to secure relief therefrom as provided
by this Act;

3. any economic benefits accrued by the respondent because of delay
in compliance with requirements, in which case the economic
benefits shall be determined by the lowest cost alternative for
achieving compliance;

4. the amount of monetary penalty which will serve to deter further
violations by the respondent and to otherwise aid in enhancing
voluntary compliance with this Act by the respondent and other

persons similarly subject to the Act;

5. the number, proximity in time, and gravity of previously
adjudicated violations of this Act by the respondent;

6. whether the respondent voluntarily self-disclosed, in accordance

10




Electronic Filing - Received, Clerk's Office, October 22, 2009

with subsection I of this Section, the non-compliance to the
Agency; and

7. whether the respondent has agreed to undertake a "supplemental
environmental project,” which means an environmentally
beneficial project that a respondent agrees to undertake in
settlement of an enforcement action brought under this Act, but
which the respondent is not otherwise legally required to perform.

In response to these factors, the Parties to the Stipulation state as follows:

1. The bulk of the violations stemmed from improper operation and maintenance
procedures while the operation was being operated and maintained by United Water, the City's
contract operator; however, needed equipment upgrades also played a significant role. Most of
the problems with the WWTP and sewer system were long-standing. The fecal coliform
excursions were significant.

2. The Illinois EPA notified the City of numerous violations in 2000 but the City did
not rectify many of them, resulting in violation notices in 2003 and 2004. Since enforcement
action was taken, the City has begun to address and resolve the violations.

3. A portion of the economic benefit of non-compliance can be attributed to the cost
for the required chlorination upgrade needed to control fecal coliform excursions. This portion
of the economic benefit of noncompliance was approximately $980.00. However, a total
economic benefit would take into account cost estima;tes for the WWTF upgrade, as well as other
technical measures for which the State has not been given cost information.

4, Complainant and the Illinois EPA have determined, based upon the specific facts
of this matter, that a penalty of Fourteen Thousand, Four Hundred and Eighty-Three Dollars

($14,483.00) will serve to deter further violations and aid in future voluntary compliance with the

Act and Board regulations.

11




Electronic Filing - Received, Clerk's Office, October 22, 2009

5. To Complainant’s and the Illinois EPA’s knowledge, Respondent has no
previously adjudicated violations of the Act.

6. Self-disclosure is not at issue in this matter.

7. The settlement of this matter does not include an supplemental environmental
project.

V. TERMS OF SETTLEMENT

A. Penalty Payment

1. The Respondent shall pay a civil penalty in the sum of Fourteen Thousand Four
Hundred and Eighty-Three Dollars ($14,483.00) within thirty (30) days from the date the Board ‘
adopts and accepts this Stipulation.
B. Stipulated Penalties, Interest and Default

1: If the Respondent fails to complete any activity or fails to comply with any
response or reporting requirement by the date specified in this Stipulation, the Respondent shall
provide notice to the Complainant and the Illinois EPA of each failure to comply with this
Stipulation and shall pay stipulated penalties in the amount of $100.00 per day until that
compliance is achieved. The Complainant may make a demand for stipulated penalties upon the
Respondent for its noncompliance with this Stipulation. However, failure by the Complainant to
make this demand shall not relieve the Respondent of the obligation to pay stipulated penalties.
All stipulated penalties shall be payable within thirty (30) calendar days of the date the
Respondent knows or should have known of its noncompliance with any provision of this
Stipulation.

2. If the Respondent fails to make any payment required by this Stipulation on or

12




Electronic Filing - Received, Clerk's Office, October 22, 2009

before the date upon which the payment is due, the Respondent shall be in default and the
remaining unpaid balance of the penalty, plus any accrued interest, shall be due and owing
immediately. In the event of default, the Complainant shall be entitled to reasonable costs of
collection, including reasonable attorney’s fees.

3. Pursuant to Section 42(g) of the Act, interest shall accrue on any penalty amount
owed by the Respondent not paid within the time prescribed herein. Interest on unpaid penalties
shall begin to accrue from the date such are due and continue to accrue to the date fully payment
is received. Where partial payment is made on any penalty amount that is due, such partial
payment shall be first applied to any interest on unpaid penalties then owing.

C. Payment Procedures

All payments required by this Stipulation shall be made by certified check or money order
payable to the Illinois EPA for deposit into the Environmental Protection Trust Fund (“EPTF”).
Payments shall be sent by first class mail and delivered to:

Illinois Environmental Protection Agency

Fiscal Services

1021 North Grand Avenue East

P.O. Box 19276

Springfield, IL 62794-9276
The name, case number and the Respondent’s federal tax identification number shall appear on
the face of the certified check or money order. A copy of the certified check or money order and
any transmittal letter shall be sent to:

Environmental Bureau

Illinois Attorney General's Office

500 South Second Street
Springfield, IL 62706

13




Electronic Filing - Received, Clerk's Office, October 22, 2009

D. Future Compliance

1.

The Citz agrees to complete the following:

SHORT TERM COMPLIANCE ITEMS

These operation and maintenance items shall be implemented within six (6)

months from the date the Board adopts and accepts this Stipulation.

1.

Additional monitoring equipment is needed at each CSO point on the sewer
system to determine when any outfall is nearing discharge.

The gate on the north sanitary interceptor will close when any one CSO is nearing
discharge. Diversion of flow into the old wastewater treatment facility #2
("“WWTF #2"), for storage, will then begin.

The wastewater treatment facility #1 (“WWTF #1") inlet gate will be adjusted to
control influent flow so that at least 8.7 million gallons per day design maximum
flow is always receiving full treatment.

The storage capacity available for sewer system flows at both WWTF #2 and the
State Street Lift Station will be used to the fullest extent possible by ensuring that
the State Street Lift Station storage tank is also brought on line during high flows.
Monitoring equipment shall be provided within sixty (60) days of entry of this
order to determine when flows begin entering this tank to determine if influent
weir adjustments are needed.

There shall be no CSOs allowed by the Respondent until the following has
occurred:

J The Respondent has fully utilized all flow storage facilities
at WWTF #1 and WWTTF #2 and the State Street storage
tank; and

J The full treatment capacity at WWTF #1 has been utilized
with at least a design maximum flow of 8.7 million gallons
per day (“MGD”) receiving continuous treatment.

Entry of sanitary flow into WWFT #1 from the three sanitary interceptors is to be
a priority. Continued monitoring will occur to ensure compliance, modifications
will be made as needed.

The present sewer system telemetry, and the WWTF #1 monitoring equipment,

14




Electronic Filing - Received, Clerk's Office, October 22, 2009

10.

11.

12.

13.

14.

15.

16.

shall provide the level of automated control needed for this interim plan.

Ensure proper operation of all sewer system and WWTF #2 flow control gates and
structures so that maximum possible flow is transported to the #1 plant prior to
CSO.

Maintain records of any dates, times and corresponding flows when the WWTF
#1 inlet gate is closed to restrict flow into full treatment.

Ensure both WWTFs always receive optimum operation and maintenance
(“O&M?”) and process control so that complete and continuous treatment of design
maximum flow (“DMF”) can occur at all times when such flows are received.

Ensure adequate influent flow control and splitting ahead of the two WWTF #1
mechanical screens to ensure efficient and reliable operation of both screens
during higher flows.

If final effluent compliance cannot be maintained, provide for sludge removal
from the primary clarifiers during 2nd and 3rd shifts. This will require additional
manpower - at least 2 operators on duty and/or a sludge holding tank (designed to
control odors). Any sludge holding tank construction must be in accordance with
the Illinois Recommended Standards for Sewage Works (IRSSW) and an Agency
construction permit obtained.

Upgrade the aeration system if that at least 1.5 to 2 ppm of dissolved oxygen
cannot be maintained in the activated sludge process aeration tanks and aerobic
digester. Any blower upgrade needs to be in accordance with IRSSW and an
Agency construction permit obtained. As part of this work, additional air
diffusers will need to be provided in the digester.

All mixed liquor suspended solids (“MLSS") process control testing needs to be
performed gravimetrically unless it can be demonstrated the present probe gives
accurate readings. Comparison gravimetric testing will be performed twice
weekly for six months. Also, probe calibration samples will be performed at the
frequency recommended by the probe manufacturer and split with the commercial
laboratory utilized by the City.

Investigate the cause, and eliminate to the extent possible, the north and south
plant clarifier sludge tube plugging problems.

Scum and floating debris on the surface of the north and south plant clarifiers

shall be discharged into the aerobic digester rather than returned to the aeration
tanks. :

15




Electronic Filing - Received, Clerk's Office, October 22, 2009

17.

18.

19.

20.

21.

22.

23.

24.

25.

26.

27.

Final clarifier effluent shall be collected and returned to secondary treatment
whenever weirs are washed. This will be accomplished by ceasing effluent
discharge during weir cleaning, capturing all wash water in the chlorine contact
tank and completely pumping the contact tank contents to the head of the WWTF
at a rate that exceeds the effluent flow.

All 3 chlorine contact tanks shall be completely cleaned with all sludge removed
at least every 4 — 6 weeks. This shall be done when final clarifier weirs are
washed as described above.

Supernatant from the anaerobic digesters and sludge lagoons shall be handled in a
manner that does not upset the activated sludge process or degrade final effluent
quality. These waste streams shall continue to be discharged directly to the
aerobic digester.

Continue with the current year-round comprehensive sludge management plan
including removal of lagoon sludge at least twice per year. The sludge lagoon
shall be completely cleaned out annually and then cleaned as needed during the
year so freeboard is maintained at a minimum of two (2) feet.

Complete repairs to the generator #1, including connection to the transfer switch.
Ensure that future loads are within the generator design capacity.

Upgrade the chlorination system capacity, as required, so that adequate chlorine is
available to disinfect both 001 and 002 at all times. This work shall be done per
the IRSSW and an Agency construction permit obtained.

Provide a sharp-crested weir for effluent flow measurement at the FBOP chlorine
contact tank.

Provide complete draining and cleaning of the 002 settling and chlorination basins
after each use; but if there are consecutive events, provide complete draining and
cleaning within 24 hours of the last event during normal river stages.

Provide for complete draining and cleaning of the #2 treatment plant wastewater
storage tanks at least twice a year. A bottom drain and flushing system shall be
installed if these tanks receive continued use under the long-term control plan for
CSO control or any future upgrading to overall treatment facilities.

Provide complete draining and cleaning of the State Street storage basin after each
use.

Discontinue any use of the lagoon at WWTF #2 unless the lagoon has been sealed
to prevent leakage.

16




Electronic Filing - Received, Clerk's Office, October 22, 2009

28.  Influent flow measurement/event recording is needed at treatment plant #2.

29.  Continue with work to provide a spare parts inventory for both treatment plants by
January 1, 2010.

30. Develop an operations manual for each treatment plant.

31. Ensure adequate manpower and provide optimum operation and maintenance for
both treatment plants and the collection system at all times.

PRETREATMENT PROGRAM

The program shall be implemented within 1 year of entry of this order, or as otherwise

required by the USEPA.

The City shall develop a formal pretreatment program for approval by USEPA.
An application for a pretreatment program shall be submitted to USEPA by
December 31, 2009.

LONG TERM COMPLIANCE ITEMS

Long Term Control Program (“LTCP”) for CSO Control

The City shall develop and implement a LTCP for CSO control. The LTCP must
be implemented in a manner that ensures there are no effluent or water quality
violations associated with CSO's, and the conditions of PCB 85-226 are met. This
includes all US EPA and IEPA elements required for LTCP development,
including those listed in the IEPA letters dated September 25, 2008 and December
15, 2008 (See Exhibits A and B attached).

TREATMENT PLANT UPGRADING

The City submitted a proposed LTCP to the Illinois EPA on July 24, 2009 which is
presently under review by the Illinois EPA.

An approvable facilities plan shall be submitted to the Illinois EPA within sixty
(60) days of LTCP approval.

Plans and permit application for a treatment plant upgrade shall be submitted to the
Illinois EPA within sixty (60) days of Illinois EPA approval of the facilities plan.

The Respondent shall have a new upgraded WWTP, fully online, within either
17




Electronic Filing - Received, Clerk's Office, October 22, 2009

three (3) years of the issuance of the construction permit for the new WWTP or
June 30, 2015, whichever occurs first.

J The City shall continue with plans for upgrading both treatment plants. This work
will basically consist of a new #1 plant that meets the IRSSW requirements and
includes adequate flood protection and backup power, abandonment of the present
sludge lagoons, installation of modern sludge digestion and dewatering facilities
and intended future use of the plant #2 lagoon. The LTCP and WWTF upgrade
shall be coordinated to insure adequate WWTF capacity for treatment of flows
following CSO improvements.

WWTF LOADING

J The City shall not accept any WWTTF loading that the plant cannot handle, both